Document Number Issue Date Rev. Date
WATEROUS SPL81093 09/29/78 05/07/24
CXV Series Pump Body
Service Parts List
Index:
Pump and Transmission Model
(Located on Pump Serial Plate) See Page
Body and Intake Fitting Optional Discharge Manifold
C20 Series | C22 Series | C10 Series | Y Series D Series K Series T Series P Series QB Series
One-Piece Two-Piece | With 3-1/2 in. | With 4 in. End
Volute Volute End Flanges Flanges
CXVYD
cxuczs VeSS G
CXVEo0E | CXVC22E | CXVC10E | CXVYCX - CXVK CXVT | CXVPA - 2 3
CXVC20F CXVC22F | CXVC10F | CXVYDX 3 9
CXVYEX
CXVYFX
-- -- -- CXD -- -- -- -- 4 5
CXVQB
- - B - - - - (Front Facing) - 6 N/A N/A
CXVQB
- N - - - - - (Rear Facing) - ) N/A N/A

WaterousCompany, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com
Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.




Ref No.

Description

B3 Body-Volute, CW

B4 Plug-Pipe, Headless, 1/4 NPT
B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B6 Washer-Lock, 1/2 in

B7 Fitting-Intake, 6 Victaulic, Inducer
B9 Plug-Pipe, Headless, 3/8 NPT
B10 Screw-Drive, #6 x 1/4 in

B11 Plate-Serial

B22 Plate-Serial, Operator's Panel
B27 O-Ring, 9-3/4 x 10 in

B42 Bushing-Reducing, Pipe, 3/4 x 3/8 NPT
B45 Washer-Plain, 1/2 in

Service Notes:

BN =

B3 volute includes B10 drive screws, B11 serial plate, and impeller wear ring.
B7 intake fitting includes impeller wear ring.

B42 reducing bushing only used on pumps with 3/8 drain.
B22 is located on the the pump operators panel. Furnished only on pumps See note 1

with a C20, C22 or PA series transmssion

B6

BS

\822

See note 4

B7
See note 2

B3

Body and Intake Fitting (One-Piece Volute)
C20, C22, K, T, and P Series Trannsmission

B9

B4

B42
See note 3

B9

B9

B45

Rear View

SPL81093
Page 2 of 9



Ref No. Description
B2 Head-Pump (Mech Seal)
B3 Body-Volute

B8 B4 Plug-Pipe, Headless, 1/4 NPT
. O-ring (10 x 10-3/8 in) | :
Location prior to December 12, 2005 B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B6 Washer-Lock, 1/2 in
| Ooing (9-3/4 x 10 in) | B7 | Fitting-Intake, 6 Victaulic, Inducer
Location after December 12, 2005 B9 Plug-Pipe, Headless, 3/8 NPT
B10 Screw-Drive, #6 x 1/4 in
B2 (Pump Head) or Qari
| /87 élntake Fitting) | B11 Plate-Serial

B21 Screw-Machine, Flat Hd, Hex Soc, 1/2-13 x 1 in
Detail A . B22 Plate-Serial, Operator's Panel

O-ring location B27 O-Ring, 9-3/4 x 10 in
' ' ' ' ' ' ' ' B42 Bushing-Reducing, Pipe, 3/4 x 3/8 NPT

Service Notes:
. B2 pump head includes impeller wear ring.
. B3 volute includes B10 drive screws and B11 serial plate.
. B7 intake fitting includes impeller wear ring.
B4 B9 . B42 reducing bushing only used on pumps with 3/8 drain after March 11, 2015.
See note 6\@ .y, See note 6 . B22 is located on the the pump operators panel. Furnished only on pumps with Y,
. C10, C20, C22 or PA series transmssions. Prior to August 1, 2004 panel plate was
| fastened with two B23 self threading nuts.
B3 B4 and B9 headless pipe plugs were square head prior to October 27, 2008.
Intake fittings prior to January 1, 2014 had a 1/4 NPT in this area with a B4 pipe
See note 2 plug installed.

8. After October 27, 2008 pump was shipped without a drain plug.
Between June 20, 1980 and October 27, 2008 pump was shipped with a square

Rear View

w
\ (@)
/) 3
ORWN -

B2
See note 1

~No

B9
See note 6

head plug.
B4 Prior to June 20, 1980 pump was shipped with B1 drain cock.
See note 6
B21
“@ B11
B10
B9
See note 6
B9
See note 6
B27
See detail A B7
= See note 3
B9 e o - :
See note 6 7 A ¢ ) 1 X
' 0.4 90
B : e
o " /" o L N\ \
N N
B9 _ WA A SR e
See note 6 | 7 % = @>; Ny
| / //// XY ff . B6
. Y A , R .
B9 . / / y //\ -
See note 6 A BT ~_ BS5
| Bg jj | ',,’ | / .~
B42 : See note 6 Bo7 / T
See note 4 % See detail A {\ 0 o .
. \ \\ . \\ ) \\
B22 B9 % See note 7
See note 5 See note 8 \\\ i B ) \0’/ 0 N
\\\ |
Body and Intake Fitting (Two-Piece Volute) SPL81093

Y, C10, C20, C22, K, T, and P Series Trannsmission Page 3 of 9



Ref No.

Description

B3 Body-Volute, CW

B4 Plug-Pipe, Headless, 1/4 NPT
B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B6 Washer-Lock, 1/2 in

B7 Fitting-Intake, 6 Victaulic, Inducer
B9 Plug-Pipe, Headless, 3/8 NPT
B10 Screw-Drive, #6 x 1/4 in

B11 Plate-Serial

B22 Plate-Serial, Operator's Panel
B27 O-Ring, 9-3/4 x 10 in

B32 Cap-Transmission

B33 Housing-Seal, Ol

B34 Housing-Seal, OiIl

B35 Screw-Hex Hd, 1/2-20 x 2-1/4 in
B36 Nut-Hex, 1/2-20

B37 Screw-Hex Hd, 3/8-16 x 1 in
B38 Washer-Lock, 3/8 in

B42 Bushing-Reducing, Pipe, 3/4 x 3/8 NPT
B45 Washer-Plain, 1/2 in

B46 Stud-Coarse, 1/2-13 x 2-1/4 in
B47 Nut-Hex, 1/2-13

B5

Service Notes:
B3 volute includes B10 drive screws, B11 serial plate, and impeller wear ring.

SAE ol A

B7 intake fitting includes impeller wear ring.
B42 reducing bushing only used on pumps with 3/8 drain.
B22 is located on the the pump operators panel.

B46 and B47 replaced B5 on the lower two pedestal mounting holes effectve

September 21, 2018

B6

B22 B27
See note 4

B7

See note 2

B3
See note 1

Body and Intake Fitting (One-Piece Volute)

B9
B4

@

B42
See note 3

D Series Trannsmission

Rear View

B32

B35
B46
See note 5
B45
B47
See note 5
SPL81093
Page 4 of 9



B38
B34

B46
See note 7

Rear View

See note 7

: : Ref No. Description
(%z-gring (10 x 10-3/8 in) | B2 Head-Pump (Mech Seal)
Location prior to December 12, 2005 B3 Body-Volute
| B4 Plug-Pipe, Headless, 1/4 NPT
(B)?Zing (9-3/4 x 10 in) B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
Location after December 12, 2005 | B6 Washer-Lock, 1/2 in
B7 Fitting-Intake, 6 Victaulic, Inducer
B2 E,Fr’]‘;g‘(g ﬂﬁﬁﬁ'&)‘” | B9 Plug-Pipe, Headless, 3/8 NPT
B10 Screw-Drive, #6 x 1/4 in
Detail A . B11 Plate-Serial
O-ring location B21 Screw-Machine, Flat Hd, Hex Soc, 1/2-13 x 1 in
_ _ _ _ _ _ _ _ B22 Plate-Serial, Operator's Panel
B27 O-Ring, 9-3/4 x 10 in
B32 Cap-Transmission
B33 Housing-Seal, Oil
B34 Housing-Seal, Oil
B6 B35 Screw-Hex Hd, 1/2-20 x 2-1/4 in
B36 B36 Nut-Hex, 1/2-20
B37 Screw-Hex Hd, 3/8-16 x 1 in
B38 Washer-Lock, 3/8 in
B42 Bushing-Reducing, Pipe, 3/4 x 3/8 NPT
BY B46 Stud-Coarse, 1/2-13 x 2-1/4 in
B4 53 B47 Nut-Hex, 1/2-13
See note 2 Service Notes:

B2
See note 1

(@

B2 pump head includes impeller wear ring.

B3 volute includes B10 drive screws and B11 serial plate.

B7 intake fitting includes impeller wear ring.

B42 reducing bushing only used on pumps with 3/8 drain after March 11, 2015.
B22 is located on the the pump operators panel.

Intake fittings prior to January 1, 2014 had a 1/4 NPT in this area with a B4 pipe
plug installed.

B46 and B47 replaced B5 on the lower two pedestal mounting holes effectve
September 21, 2018

B9

N ook~

B11

| B22
o See note 5
' "//‘/{
AT
7
. R
.
B9 -
L
\\\
\\\
See note 4 B6
B5
See note 6
B7
See note 3
Body and Intake Fitting (Two-Piece Volute) SPL81093

D Series Trannsmission Page 5 of 9



B5

B6

B2
See note 1

B39

B22
See note 5

B9

B11

B9

B9

See note 6 B42

B9 See note 4

Body and Intake Fitting
QB Series Trannsmission
(Rear Facing Pump)

See note 2

Ref No. Description
B2 Head-Pump
B3 Body-Volute
B4 Plug-Pipe, Headless, 1/4 NPT
B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B6 Washer-Lock, 1/2 in
B7 Fitting-Intake, 6 Victaulic, Short
B9 Plug-Pipe, Headless, 3/8 NPT
B10 Screw-Drive, #6 x 1/4 in
B11 Plate-Serial
B22 Plate-Serial, Operator's Panel
B27 O-Ring, 9-3/4 x 10 in
B39 Bolt-Eye, M12-1.75 x 24 mm, 30 mm ID
B42 Bushing-Reducing, Pipe, 3/4 x 3/8 NPT
B44 Plate-Data, 81093-1U CXVQB Pump

Service Notes:

B2 pump head includes impeller wear ring.
B3 volute includes B10 drive screws and B11 serial plate.
B7 intake fitting includes impeller wear ring.
B42 reducing bushing is not used on CARC painted pumps.

B22 is located on the the pump operators panel. It is not used on CARC pumps.
These two plugs are not used on CARC painted pumps.

oSOk wh =

B9
See note 6

B9

B44

B7
See note 3

B6

B5

SPL81093
Page 6 of 9



B5

B6

B2
See note 1

B27

Go.

B21

B3
See note 2

Body and Intake Fitting
QB Series Trannsmission
(Front Facing Pump)

Ref No. Description
B2 Head-Pump (Mech Seal) (CX)
B3 Body-Volute
B4 Plug-Pipe, Headless, 1/4 NPT
B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B6 Washer-Lock, 1/2 in
B7 Fitting-Intake, 6 Victaulic, Short
B9 Plug-Pipe, Headless, 3/8 NPT
B10 Screw-Drive, #6 x 1/4 in
B11 Plate-Serial
B21 Screw-Machine, Flat Hd, Hex Soc, 1/2-13 x 1 in
B27 O-Ring, 9-3/4 x 10 in
B43 Plug-Pipe, Headless, 3/4 NPT

Service Notes:
1. B2 pump head includes impeller wear ring.

2. B3 volute includes B10 drive screws and B11 serial plate.

3. BY7 intake fitting includes impeller wear ring.

B7
See note 3

B6

B5

SPL81093
Page 7 of 9



Ref No. Description
B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B12 Gasket-Discharge Manifold (CX)
B13 Manifold-Discharge (CX)
B14 Screw-Hex Hd, 5/8-11 x 2 in, Zinc Plated
B15 Washer-Lock, 5/8 in
B25 Gasket-Flange, 3-1/2, 8-Bolt P
Q
Service Note:
1. B5 was B26 (Screw-Hex Hd, 1/2-13 x 1-1/4 in. Zinc Plated) 3
B5
See note 1
B25
9
A9 Q )
- NN
O| &~
Q £
Q Q S~ __
QO
85 O O
See note 1 B25
B12
////
I//
815/@
B14
Discharge Manifold SPL81093

With 3-1/2 in. End Flanges Page 8 of 9



Ref No. Description
B5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
B12 Gasket-Discharge Manifold (CX)
B13 Manifold-Discharge
B14 Screw-Hex Hd, 5/8-11 x 2 in, Zinc Plated
B15 Washer-Lock, 5/8 in
B25 Gasket-Flange, 3-1/2, 8-Bolt

Service Notes: ~
1. B14 was B24 (Screw-Hex Hd, 5/8-11 x 1-3/4 in, Zinc Plated) prior to June 5, 2017 /
2. B5 was B26 (Screw-Hex Hd, 1/2-13 x 1-1/4 in. Zinc Plated)

B5
See note 2
\525
B5
See note 2
B25
B15
B14
See note 1
Discharge Manifold SPL81093

With 4 in. End Flanges Page 9 of 9



	Sheet1
	Drawing View1
	Drawing View2

	Sheet2
	Drawing View3
	Drawing View4

	Sheet3
	Drawing View5
	Drawing View6

	Sheet4
	Drawing View7
	Drawing View13

	Sheet5
	Drawing View10
	Drawing View14

	Sheet6
	Drawing View15

	Sheet7
	Drawing View16

	Sheet8
	Drawing View11

	Sheet9
	Drawing View12


